
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

336814

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

MEASUREMENT OF ABRASION RESISTANCE (

WIDE WHEEL TEST)

Request No:  EMTX-2021-1072371

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  06/09/2021  12:29PMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Consultant: DUBAI MUNICIPALITY

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)Contractor:

FACTORY YARDLocation: *

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

Lot Number:  *Sampling Date/Time: * 2141019016/08/2021  11:11AM

Receiving Date/Time: 02/09/2021  01:05PM Lot Size: * 31680 pieces

18.00 pieces Sender No: NP2885Sample Size:

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Material/Mix Type: * Laying Date/Production Date: *

PARAMETER RESULTS

PRODUCTION DATE * NA

NOMINAL SIZE (mm) * 200x100x60

TEST SIZE (mm) 150x100x60

COLOUR OF SAMPLE * GREY

RATE OF WHEEL REVOLUTION 75

CALIBRATION VALUE 20.0

SPECIMEN 321

LENGTH OF GROOVE (mm) 12.013.012.5

AVERAGE LENGTH OF GROOVES (mm) 12.5

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

HUSSAIN

HUSSAIN

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS EN 1338 : 2003 (E) ANNEX G AMD 16470 : 2006 NIL

MAABDULRAHMAN

02/09/2021  01:05PM

Remarks: - THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY / SAMPLING IS PERFORMED BY THE CUSTOMER

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2021-1072371 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 2

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

336535

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2021-1072371

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  06/09/2021  08:51AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Consultant: DUBAI MUNICIPALITY

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)Contractor:

FACTORY YARDLocation: *

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

Lot Number:  *Sampling Date/Time: * 2141019016/08/2021  11:11AM

Receiving Date/Time: 02/09/2021  01:05PM Lot Size: * 31680 pieces

18.00 pieces Sender No: NP2885Sample Size:

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Material/Mix Type: * Laying Date/Production Date: *

PARAMETER RESULTS

BUNDLE NO * NG

PRODUCTION NO * NG

PRODUCTION DATE * NG

DATE TESTED 02-09-2021

TYPE OF PAVING BLOCK * PAVING BLOCK RECTANGULAR SHAPE

NOMINAL SIZE (mm) * 200 X 100 X 60

COLOUR * GREY

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 3

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

336535

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2021-1072371

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

SPECIMEN 54321

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 199199199198199

LENGTH 4 (mm) 199199199198199

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9999989899

WIDTH 5 (mm) 9999989899

WIDTH 6 (mm) 9999989899

THICKNESS 1 (mm) 5860615959

THICKNESS 2 (mm) 5861605958

THICKNESS 3 (mm) 5960606058

THICKNESS 4 (mm) 5860606059

SPECIMEN 109876

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 199199199199199

LENGTH 4 (mm) 199199199199199

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9899999899

WIDTH 5 (mm) 9899999899

WIDTH 6 (mm) 9899999899

THICKNESS 1 (mm) 5960596159

THICKNESS 2 (mm) 5961586060

THICKNESS 3 (mm) 6060586060

THICKNESS 4 (mm) 5960586059

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

HUSSAIN

HUSSAIN

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2020 ANNEX A.1.2.1 NIL

JVBRIONES

02/09/2021  01:05PM

Remarks: - THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY ; SAMPLING IS PERFORMED BY THE CUSTOMER.

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 2 of 3

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

336536

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

COMPRESSIVE STRENGTH OF PAVING BLOCKS- 

RECTANGULAR

Request No:  EMTX-2021-1072371

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  06/09/2021  08:51AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Consultant: DUBAI MUNICIPALITY

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)Contractor:

FACTORY YARDLocation: *

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

Lot Number:  *Sampling Date/Time: * 2141019016/08/2021  11:11AM

Receiving Date/Time: 02/09/2021  01:05PM Lot Size: * 31680 pieces

18.00 pieces Sender No: NP2885Sample Size:

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Material/Mix Type: * Laying Date/Production Date: *

PARAMETER RESULTS

PRODUCTION DATE * NG

DATE CRUSHED * 05-09-2021

NOMINAL SIZE (mm) * 200 X 100 X 60

COLOUR * GREY

SPECIMEN NO. 54321

Failure Load (kN) 11801081102310941082

Compressive Strength ( N/mm2 ) 63.558.255.659.858.2

SPECIMEN NO. 109876

Failure Load (kN) 10211180104711471084

Compressive Strength ( N/mm2 ) 55.563.556.362.358.3

Average Compressive Strength ( N/mm² ) 59

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

HUSSAIN

HUSSAIN

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2020 ANNEX A.2.1 & B NIL

AKKUNNATH

02/09/2021  01:05PM

Remarks: - THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY / SAMPLING IS PERFORMED BY THE CUSTOMER

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 2

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

337698

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DETERMINATION OF WATER ABSORPTION OF 

PAVING BLOCKS.

Request No:  EMTX-2021-1072371

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  08/09/2021  10:15AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Consultant: DUBAI MUNICIPALITY

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)Contractor:

FACTORY YARDLocation: *

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

Lot Number:  *Sampling Date/Time: * 2141019016/08/2021  11:11AM

Receiving Date/Time: 02/09/2021  01:05PM Lot Size: * 31680 pieces

18.00 pieces Sender No: NP2885Sample Size:

Material/Mix Type: * Laying Date/Production Date: *

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

TEST RESULTS

PARAMETER RESULTS

PRODUCTION DATE * NG

AGE AT TEST (DAYS) * NG

NOMINAL SIZE (mm) * 200*100*60

COLOUR OF THE SPECIMEN * GREY

SPECIMEN 131211

WATER ABSORPTION (%) 3.43.33.7

AVERAGE WATER ABSORPTION (%) 3.5

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

HUSSAIN

HUSSAIN

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2020 ANNEX C NIL

JVBRIONES

02/09/2021  01:05PM

Remarks: - THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY ; SAMPLING IS PERFORMED BY THE CUSTOMER

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2021-1072371 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 2

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTION MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

338711

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

CHLORIDE CONTENT OF CONCRETE BLOCKS

Request No:  EMTX-2021-1072371

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  12/09/2021  09:43AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Consultant: DUBAI MUNICIPALITY

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)Contractor:

FACTORY YARDLocation: *

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

Lot Number:  *Sampling Date/Time: * 2141019016/08/2021  11:11AM

Receiving Date/Time: 05/09/2021  01:58PM Lot Size: * 31680 pieces

18.00 pieces Sender No: NP2885Sample Size:

Material/Mix Type: * Laying Date/Production Date: *

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

TEST RESULTS

PARAMETER RESULTS

AVERAGE CHLORIDE  % BY MASS OF 

HARDENED CONCRETE  (Auto Titrator)

0.01

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

HUSSAIN

HUSSAIN

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 NIL

REDASH

05/09/2021  01:58PM

Remarks: - RESULTS APPLY ONLY TO THE SAMPLE AS RECEIVED, RESULTS RELATE ONLY TO THE SAMPLE 

TESTED,SAMPLING IS PERFORMED BY THE CUSTOMER.

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2021-1072371 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 1

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTION MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

338712

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

SULPHATE CONTENT OF HARDENED CONCRETE

Request No:  EMTX-2021-1072371

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  12/09/2021  09:43AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Consultant: DUBAI MUNICIPALITY

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)Contractor:

FACTORY YARDLocation: *

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

Lot Number:  *Sampling Date/Time: * 2141019016/08/2021  11:11AM

Receiving Date/Time: 05/09/2021  01:59PM Lot Size: * 31680 pieces

18.00 pieces Sender No: NP2885Sample Size:

Material/Mix Type: * Laying Date/Production Date: *

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

TEST RESULTS

PARAMETER RESULTS

CEMENT CONTENT AS GIVEN BY CLIENT 

(%)

100

AVERAGE SULPHATE AS SO3 (%) BY MASS 

OF HARDENED CONCRETE (CONC. BLOCK)

0.4

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

HUSSAIN

HUSSAIN

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 cl. 12.2 ADD-06(2002) NIL

REDASH

05/09/2021  01:59PM

Remarks: - RESULTS APPLY ONLY TO THE SAMPLE AS RECEIVED, RESULTS RELATE ONLY TO THE SAMPLE 

TESTED,SAMPLING IS PERFORMED BY THE CUSTOMER

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2021-1072371 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 1

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

196640

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2020-1006195

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sample Description: 

Source: 

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  19/10/2020  01:39PM

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

PAVING BLOCK RECTANGULAR SHAPE

05/10/2020  11:00AM

18/10/2020  03:42PM

Double Mix

Location: FACTORY YARD

20410209

LL049425.00 pieces

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

TEST RESULTS

PARAMETER RESULTS

BUNDLE NO NG

PRODUCTION NO NG

DATE TESTED 18-10-2020

TYPE OF PAVING BLOCK RECTANGULAR SHAPE

NOMINAL SIZE (mm) 200 X 100 X 60

COLOUR RED

SPECIMEN 54321

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 198198198198198

LENGTH 4 (mm) 198198198198198

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9898989898

WIDTH 5 (mm) 9898989898

WIDTH 6 (mm) 9898989898

THICKNESS 1 (mm) 6261616161

THICKNESS 2 (mm) 6261616161

THICKNESS 3 (mm) 6261616161

THICKNESS 4 (mm) 6261616161

AVERAGE THICKNESS 6261616161

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

196640

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2020-1006195

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

SPECIMEN 109876

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 198198198198198

LENGTH 4 (mm) 198198198198198

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9898989898

WIDTH 5 (mm) 9898989898

WIDTH 6 (mm) 9898989898

THICKNESS 1 (mm) 6261616162

THICKNESS 2 (mm) 6261616162

THICKNESS 3 (mm) 6261616162

THICKNESS 4 (mm) 6261616162

AVERAGE THICKNESS 6261616162

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.1.2.1 NIL

DQCONAHAP

18/10/2020  03:42PM

Remarks: - SAMPLING IS PERFORMED BY THE COSTUMER / Production Date: 19-09-2020

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006195 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 2 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

198207

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

COMPRESSIVE STRENGTH OF PAVING BLOCKS- 

RECTANGULAR

Request No:  EMTX-2020-1006195

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:23PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

21/10/2020  03:50PM

Double Mix

20410209

LL049425.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 19/09/2020

DATE CRUSHED 21-10-2020

NOMINAL SIZE (mm) 200 X 100 X 60

COLOUR NG

SPECIMEN NO. 1 2 3 4 5

Failure Load (kN) 1095 1150 949 983 925

Compressive Strength ( N/mm2 ) 59.8 62.8 51.8 53.7 50.5

SPECIMEN NO. 6 7 8 9 10

Failure Load (kN) 858 979 1188 1409 1156

Compressive Strength ( N/mm2 ) 46.9 53.5 64.9 77.0 63.2

AVE COMP STRENGTH 58

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.2.1 & B NIL

EJMILLANA

21/10/2020  03:50PM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006195 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198744

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

CHLORIDE CONTENT OF CONCRETE BLOCKS

Request No:  EMTX-2020-1006195

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  25/10/2020  10:06AM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

19/10/2020  09:26AM

Double Mix

20410209

LL049425.00 pieces

PARAMETER RESULTS

AVERAGE CHLORIDE  % BY MASS OF 

HARDENED CONCRETE

0.01

Colour NA

Production date 19-09-2020

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 NIL

REDASH

19/10/2020  09:26AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006195 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198745

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

SULPHATE CONTENT OF HARDENED CONCRETE

Request No:  EMTX-2020-1006195

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  25/10/2020  10:07AM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

19/10/2020  09:26AM

Double Mix

20410209

LL049425.00 pieces

PARAMETER RESULTS

AVERAGE SULPHATE AS SO3 (%) BY MASS 

OF HARDENED CONCRETE (CONC. BLOCK)

0.6

Colour NA

Production date 19-09-2020 10:55:13 AM

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 cl. 12.2 ADD-06(2002) NIL

REDASH

19/10/2020  09:26AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006195 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

200567

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

MEASUREMENT OF ABRASION RESISTANCE (

WIDE WHEEL TEST)

Request No:  EMTX-2020-1006195

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  27/10/2020  01:44PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

22/10/2020  12:35PM

Double Mix

20410209

LL049425.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 19/09/2020

NOMINAL SIZE (mm) 200X100X60

TEST SIZE (mm) 150X100X60

COLOUR OF SAMPLE NG

RATE OF WHEEL REVOLUTION 75

CALIBRATION VALUE 20.0

SPECIMEN 1 2 3

LENGTH OF GROOVE (mm) 12.5 12.0 12.0

AVERAGE LENGTH OF GROOVES (mm) 12.0

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS EN 1338 : 2003 (E) ANNEX G AMD 16470 : 2006 NIL

MAABDULRAHMAN

22/10/2020  12:35PM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006195 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

198210

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DETERMINATION OF WATER ABSORPTION OF 

PAVING BLOCKS.

Request No:  EMTX-2020-1006195

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:23PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X60

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

20/10/2020  08:48AM

Double Mix

20410209

LL049425.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 19/09/2020

AGE AT TEST (DAYS) 29

NOMINAL SIZE (mm) 200X100X60

COLOUR OF THE SPECIMEN RED

SPECIMEN 11 12 13

WATER ABSORPTION (%) 4.0 3.5 3.7

AVERAGE WATER ABSORPTION (%) 3.7

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX C NIL

EJMILLANA

20/10/2020  08:48AM

Remarks: - SAMPLING PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006195 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae









Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

287912

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2021-1048113

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  06/05/2021  10:09AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Contractor:

Consultant:

Location: * FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: *

Sampling Date/Time: * Lot Number:  *

Sender No:Sample Size:

Laying Date/Production Date: *Material/Mix Type: *

01/04/2021  12:36AM

04/05/2021  08:20AM

21410058

35000 pieces

AJ391114.00 pieces

PARAMETER RESULTS

BUNDLE NO NG

PRODUCTION NO NG

PRODUCTION DATE NG

DATE TESTED 05-05-2021

TYPE OF PAVING BLOCK RECTANGULAR

COLOUR GREY

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 3

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

287912

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2021-1048113

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

SPECIMEN 54321

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 199198198198198

LENGTH 4 (mm) 199198198198198

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9998989898

WIDTH 5 (mm) 9998989898

WIDTH 6 (mm) 9998989898

THICKNESS 1 (mm) 8080818181

THICKNESS 2 (mm) 8080818181

THICKNESS 3 (mm) 8080818181

THICKNESS 4 (mm) 8080818181

SPECIMEN 109876

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 198198198198199

LENGTH 4 (mm) 198198198198199

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9898989899

WIDTH 5 (mm) 9898989899

WIDTH 6 (mm) 9898989899

THICKNESS 1 (mm) 8180818080

THICKNESS 2 (mm) 8180818080

THICKNESS 3 (mm) 8180818080

THICKNESS 4 (mm) 8180818080

NOMINAL SIZE (mm) * 200 X 100 X 80

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

AMKUTTY

AMKUTTY

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.1.2.1 NIL

EJMILLANA

04/05/2021  08:20AM

Remarks: - THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY ; SAMPLING IS PERFORMED BY THE CUSTOMER

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 2 of 3

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

288651

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

COMPRESSIVE STRENGTH OF PAVING BLOCKS- 

RECTANGULAR

Request No:  EMTX-2021-1048113

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  09/05/2021  10:46AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Contractor:

Consultant:

Location: * FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: *

Sampling Date/Time: * Lot Number:  *

Sender No:Sample Size:

Laying Date/Production Date: *Material/Mix Type: *

01/04/2021  12:36AM

20/04/2021  10:30AM

21410058

35000 pieces

AJ391114.00 pieces

PARAMETER RESULTS

PRODUCTION DATE NG

DATE CRUSHED 06-05-2021

COLOUR GREY

SPECIMEN NO. 54321

Failure Load (kN) 9449069041003990

Compressive Strength ( N/mm2 ) 56.555.155.061.060.2

SPECIMEN NO. 109876

Failure Load (kN) 916960912993975

Compressive Strength ( N/mm2 ) 55.758.455.560.458.4

Average Compressive Strength ( N/mm² ) 58

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

AMKUTTY

AMKUTTY

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.2.1 & B NIL

EJMILLANA

20/04/2021  10:30AM

Remarks: - THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY ; SAMPLING IS PERFORMED BY THE CUSTOMER

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 2

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

288652

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DETERMINATION OF WATER ABSORPTION OF 

PAVING BLOCKS.

Request No:  EMTX-2021-1048113

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  09/05/2021  10:46AMBA-28Project No:

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Project Name:

Contractor:

Consultant:

Location: * FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: *

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: *

Product Name: * RECT- COLOR- GREY

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: *

Sampling Date/Time: * Lot Number:  *

Sender No:Sample Size:

Laying Date/Production Date: *Material/Mix Type: *

01/04/2021  12:36AM

04/05/2021  10:33AM

21410058

35000 pieces

AJ391114.00 pieces

PARAMETER RESULTS

PRODUCTION DATE NG

AGE AT TEST (DAYS) NG

NOMINAL SIZE (mm) 200 X 100 X 80

COLOUR OF THE SPECIMEN GREY

SPECIMEN 131211

WATER ABSORPTION (%) 3.53.63.3

AVERAGE WATER ABSORPTION (%) 3.5

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

AMKUTTY

AMKUTTY

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX C NIL

EJMILLANA

04/05/2021  10:33AM

Remarks: - THIS REPORT REPRESENTS THE SUBMITTED SAMPLE ONLY ; SAMPLING IS PERFORMED BY THE CUSTOMER

Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2021-1048113 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 3

Page 1 of 2

02/05/2021

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

196635

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2020-1006431

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sample Description: 

Source: 

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  19/10/2020  01:36PM

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

PAVING BLOCK RECTANGULAR SHAPE

05/10/2020  11:00AM

18/10/2020  03:44PM

Double Mix

Location: FACTORY YARD

20410173

LL049530.00 pieces

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

TEST RESULTS

PARAMETER RESULTS

BUNDLE NO NG

PRODUCTION NO NG

DATE TESTED 18-10-2020

TYPE OF PAVING BLOCK RECTANGULAR SHAPE

NOMINAL SIZE (mm) 200 X 100 X 80

COLOUR GREY

SPECIMEN 54321

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 198198198198198

LENGTH 4 (mm) 198198198198198

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9898989898

WIDTH 5 (mm) 9898989898

WIDTH 6 (mm) 9898989898

THICKNESS 1 (mm) 8181828181

THICKNESS 2 (mm) 8181828181

THICKNESS 3 (mm) 8181828181

THICKNESS 4 (mm) 8181828181

AVERAGE THICKNESS 8181828181

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

196635

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2020-1006431

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

SPECIMEN 109876

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 198198198198198

LENGTH 4 (mm) 198198198198198

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9898989898

WIDTH 5 (mm) 9898989898

WIDTH 6 (mm) 9898989898

THICKNESS 1 (mm) 8181828182

THICKNESS 2 (mm) 8181828182

THICKNESS 3 (mm) 8181828182

THICKNESS 4 (mm) 8181828182

AVERAGE THICKNESS 8181828182

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.1.2.1 NIL

DQCONAHAP

18/10/2020  03:44PM

Remarks: - SAMPLING IS PERFORMED BY THE COSTUMER / Production Date: 28.07.2020

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006431 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 2 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

198188

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

COMPRESSIVE STRENGTH OF PAVING BLOCKS- 

RECTANGULAR

Request No:  EMTX-2020-1006431

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:20PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

20/10/2020  02:21PM

Double Mix

20410173

LL049530.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 28/07/2020

DATE CRUSHED 20-10-2020

NOMINAL SIZE (mm) 200 X 100 X 80

COLOUR NG

SPECIMEN NO. 1 2 3 4 5

Failure Load (kN) 977 1053 856 1166 1101

Compressive Strength ( N/mm2 ) 59.4 64.0 52.0 70.9 67.0

SPECIMEN NO. 6 7 8 9 10

Failure Load (kN) 1021 1000 1093 787 971

Compressive Strength ( N/mm2 ) 62.1 60.8 66.5 47.9 59.0

AVE COMP STRENGTH 61

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.2.1 & B NIL

JVBRIONES

20/10/2020  02:21PM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006431 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198201

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

CHLORIDE CONTENT OF CONCRETE BLOCKS

Request No:  EMTX-2020-1006431

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:22PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

19/10/2020  09:25AM

Double Mix

20410173

LL049530.00 pieces

PARAMETER RESULTS

AVERAGE CHLORIDE  % BY MASS OF 

HARDENED CONCRETE

0.01

Production date 28-07-2020

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 NIL

REDASH

19/10/2020  09:25AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006431 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198204

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

SULPHATE CONTENT OF HARDENED CONCRETE

Request No:  EMTX-2020-1006431

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:22PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

19/10/2020  09:25AM

Double Mix

20410173

LL049530.00 pieces

PARAMETER RESULTS

AVERAGE SULPHATE AS SO3 (%) BY MASS 

OF HARDENED CONCRETE (CONC. BLOCK)

0.6

Production date 28-07-2020 12:00:00 AM

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 cl. 12.2 ADD-06(2002) NIL

REDASH

19/10/2020  09:25AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006431 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

201846

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

MEASUREMENT OF ABRASION RESISTANCE (

WIDE WHEEL TEST)

Request No:  EMTX-2020-1006431

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  30/10/2020  04:48PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

25/10/2020  07:11AM

Double Mix

20410173

LL049530.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 28/07/2020

NOMINAL SIZE (mm) 200X100X80

TEST SIZE (mm) 150X100X80

COLOUR OF SAMPLE NG

RATE OF WHEEL REVOLUTION 75

CALIBRATION VALUE 20.0

SPECIMEN 1 2 3

LENGTH OF GROOVE (mm) 13.5 14.0 14.0

AVERAGE LENGTH OF GROOVES (mm) 14.0

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS EN 1338 : 2003 (E) ANNEX G AMD 16470 : 2006 NIL

MAABDULRAHMAN

25/10/2020  07:11AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006431 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

197803

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DETERMINATION OF WATER ABSORPTION OF 

PAVING BLOCKS.

Request No:  EMTX-2020-1006431

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  21/10/2020  07:47PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

20/10/2020  08:49AM

Double Mix

20410173

LL049530.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 28/07/2020

AGE AT TEST (DAYS) 82

NOMINAL SIZE (mm) 200X100X80

COLOUR OF THE SPECIMEN GREY

SPECIMEN 11 12 13

WATER ABSORPTION (%) 3.2 3.3 3.3

AVERAGE WATER ABSORPTION (%) 3.3

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX C NIL

EJMILLANA

20/10/2020  08:49AM

Remarks: - SAMPLING PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006431 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

GREEN BUILDING PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

210543

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

SOLAR REFLECTANCE INDEX (SRI) OF 

MATERIALS

Request No:  EMTX-2020-1014534

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Report Date:  16/11/2020  03:59PMBA-28Project No: 

Project Name: MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

Contractor: 

Consultant: 

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

11/11/2020  09:37AM

Double Mix

20410173

LL04953.00 pieces

PARAMETER RESULTS

SAMPLE TYPE NG

SURFACE TEXTURE ROUGH

SPECIMEN THICKNESS (mm) 80

TEST CONDITION 23+/-2Degree, 50+/-5% RH

SPECIMEN NO. 1, 2, 3

Solar Reflectance (%) as per ASTM C 1549 - 

09

31.4

Emittance (e) As Per ASTM C1371-04a 0.96

Standard Deviation of Reflectance 0.0278

Standard Deviation of Emittance 0.0015

Solar Reflectance Index (SRI) for Low Wind (0 

to 2 m/s)

37.27

Solar Reflectance Index (SRI) for Medium 

Wind (2 to 6 m/s)

36.56

Solar Reflectance Index (SRI) for High Wind (

6 to 10 m/s)

35.90

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

ASTM E1980-11 (R2019) NIL

NIMIAH

11/11/2020  09:37AM

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae









Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

196638

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS - NON 

RECTANGULAR

Request No:  EMTX-2020-1006212

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sample Description: 

Source: 

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  19/10/2020  01:38PM

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

Nominal Size / Working Block Size L * T * H (mm) : 222X109.5X80

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

PAVING BLOCK UNISHAPE

05/10/2020  12:00PM

18/10/2020  03:43PM

Double Mix

Location: FACTORY YARD

20410223

LL049725.00 pieces

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

TEST RESULTS

PARAMETER RESULTS

PRODUCTION DATE 24/09/2020

DATE TESTED 18-10-2020

TYPE OF PAVING BLOCK UNISHAPE

NOMINAL THICKNESS (mm) 80

COLOUR GREY

BUNDLE NO NG

PRODUCTION NO NG

SPECIMEN NO. 54321

Thickness 1 ( mm ) 8080818080

Thickness 2 ( mm ) 8080818080

Thickness 3 ( mm ) 8080818080

Thickness 4 ( mm ) 8080818080

AVERAGE THICKNESS mm 8080818080

SPECIMEN NO. 109876

Thickness 1 ( mm ) 8080818180

Thickness 2 ( mm ) 8080818180

Thickness 3 ( mm ) 8080818180

Thickness 4 ( mm ) 8080818180

AVERAGE THICKNESS mm 8080818180

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

198197

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

COMPRESSIVE STRENGTH  OF PAVING BLOCKS - 

NON RECTANGULAR

Request No:  EMTX-2020-1006212

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:21PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK UNISHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 222X109.5X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  12:00PM

20/10/2020  02:21PM

Double Mix

20410223

LL049725.00 pieces

PARAMETER RESULTS

BUNDLE NO NG

PRODUCTION NO NG

PRODUCTION DATE 24/09/2020

DATE CRUSHED 20-10-2020

TYPE OF PAVING BLOCK UNISHAPE

NOMINAL THICKNESS (mm) 80

COLOUR GREY

SPECIMEN NO. 1 2 3 4 5

Failure Load ( kN ) 1156 1189 1070 1129 951

Compressive Strength (N/mm2) 53.2 54.8 49.2 51.9 43.8

SPECIMEN NO. 6 7 8 9 10

Failure Load ( kN ) 1124 1070 1207 1163 1174

Compressive Strength (N/mm2) 51.8 49.2 55.6 53.6 54.0

AVERAGE COMPRESSIVE STRENGTH 52

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M, LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.2.2 & B NIL

JVBRIONES

20/10/2020  02:21PM

Remarks: - SAMPLING IS PERFORMED BY THE COSTUMER

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198224

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

CHLORIDE CONTENT OF CONCRETE BLOCKS

Request No:  EMTX-2020-1006212

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:26PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK UNISHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 222X109.5X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  12:00PM

19/10/2020  09:25AM

Double Mix

20410223

LL049725.00 pieces

PARAMETER RESULTS

AVERAGE CHLORIDE  % BY MASS OF 

HARDENED CONCRETE

0.01

Colour GREY

Production date 24-09-2020

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M, LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 NIL

REDASH

19/10/2020  09:25AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006212 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198738

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

SULPHATE CONTENT OF HARDENED CONCRETE

Request No:  EMTX-2020-1006212

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  25/10/2020  10:03AM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK UNISHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 222X109.5X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  12:00PM

19/10/2020  09:25AM

Double Mix

20410223

LL049725.00 pieces

PARAMETER RESULTS

AVERAGE SULPHATE AS SO3 (%) BY MASS 

OF HARDENED CONCRETE (CONC. BLOCK)

0.4

Colour GREY

Production date 24-09-2020 10:33:41 AM

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M, LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 cl. 12.2 ADD-06(2002) NIL

REDASH

19/10/2020  09:25AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006212 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

201847

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

MEASUREMENT OF ABRASION RESISTANCE (

WIDE WHEEL TEST)

Request No:  EMTX-2020-1006212

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  30/10/2020  04:48PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK UNISHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 222X109.5X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  12:00PM

25/10/2020  07:10AM

Double Mix

20410223

LL049725.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 24/09/2020

NOMINAL SIZE (mm) 80

TEST SIZE (mm) 150X80

COLOUR OF SAMPLE NG

RATE OF WHEEL REVOLUTION 75

CALIBRATION VALUE 20.0

SPECIMEN 1 2 3

LENGTH OF GROOVE (mm) 10.0 10.5 11.0

AVERAGE LENGTH OF GROOVES (mm) 10.5

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M, LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS EN 1338 : 2003 (E) ANNEX G AMD 16470 : 2006 NIL

MAABDULRAHMAN

25/10/2020  07:10AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006212 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

198199

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DETERMINATION OF WATER ABSORPTION OF 

PAVING BLOCKS.

Request No:  EMTX-2020-1006212

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:22PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK UNISHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 222X109.5X80

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  12:00PM

20/10/2020  08:49AM

Double Mix

20410223

LL049725.00 pieces

PARAMETER RESULTS

PRODUCTION DATE 24/09/2020

AGE AT TEST (DAYS) 24

NOMINAL SIZE (mm) 80

COLOUR OF THE SPECIMEN GREY

SPECIMEN 11 12 13

WATER ABSORPTION (%) 3.4 3.6 3.5

AVERAGE WATER ABSORPTION (%) 3.5

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M, LINGAO

CLIENT REPRESENTIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX C NIL

EJMILLANA

20/10/2020  08:49AM

Remarks: - SAMPLING PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006212 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae









Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

196639

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2020-1006208

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sample Description: 

Source: 

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  19/10/2020  01:38PM

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

Nominal Size / Working Block Size L * T * H (mm) : 200X100X100

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

PAVING BLOCK RECTANGULAR SHAPE

05/10/2020  11:00AM

18/10/2020  03:43PM

Double Mix

Location: FACTORY YARD

20410224

LL049625.00 pieces

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

TEST RESULTS

PARAMETER RESULTS

BUNDLE NO NG

PRODUCTION NO NG

DATE TESTED 18-10-2020

TYPE OF PAVING BLOCK RECTANGULAR SHAPE

NOMINAL SIZE (mm) 200 X 100 X 100

COLOUR GREY

SPECIMEN 54321

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 198198198198198

LENGTH 4 (mm) 198198198198198

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9898989898

WIDTH 5 (mm) 9898989898

WIDTH 6 (mm) 9898989898

THICKNESS 1 (mm) 102101102101101

THICKNESS 2 (mm) 102101102101101

THICKNESS 3 (mm) 102101102101101

THICKNESS 4 (mm) 102101102101101

AVERAGE THICKNESS 102101102101101

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

196639

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DIMENSION OF PAVING BLOCKS-RECTANGULAR

Request No:  EMTX-2020-1006208

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

SPECIMEN 109876

LENGTH 1 (mm) 198198198198198

LENGTH 2 (mm) 198198198198198

LENGTH 3 (mm) 198198198198198

LENGTH 4 (mm) 198198198198198

WIDTH 1 (mm) 9898989898

WIDTH 2 (mm) 9898989898

WIDTH 3 (mm) 9898989898

WIDTH 4 (mm) 9898989898

WIDTH 5 (mm) 9898989898

WIDTH 6 (mm) 9898989898

THICKNESS 1 (mm) 102101101101102

THICKNESS 2 (mm) 102101101101102

THICKNESS 3 (mm) 102101101101102

THICKNESS 4 (mm) 102101101101102

AVERAGE THICKNESS 102101101101102

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.1.2.1 NIL

DQCONAHAP

18/10/2020  03:43PM

Remarks: - SAMPLING IS PERFORMED BY THE COSTUMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006208 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 2 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

198202

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

COMPRESSIVE STRENGTH OF PAVING BLOCKS- 

RECTANGULAR

Request No:  EMTX-2020-1006208

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:22PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X100

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

21/10/2020  03:50PM

Double Mix

20410224

LL049625.00 pieces

PARAMETER RESULTS

DATE CRUSHED 21-10-2020

NOMINAL SIZE (mm) 200 X 100 X 100

COLOUR NG

SPECIMEN NO. 1 2 3 4 5

Failure Load (kN) 894 873 937 879 984

Compressive Strength ( N/mm2 ) 57.1 55.8 59.9 56.2 62.9

SPECIMEN NO. 6 7 8 9 10

Failure Load (kN) 916 884 924 990 974

Compressive Strength ( N/mm2 ) 58.5 56.5 59.0 63.3 62.2

AVE COMP STRENGTH 59

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX A.2.1 & B NIL

EJMILLANA

21/10/2020  03:50PM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006208 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198740

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

CHLORIDE CONTENT OF CONCRETE BLOCKS

Request No:  EMTX-2020-1006208

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  25/10/2020  10:04AM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X100

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

19/10/2020  09:26AM

Double Mix

20410224

LL049625.00 pieces

PARAMETER RESULTS

AVERAGE CHLORIDE  % BY MASS OF 

HARDENED CONCRETE

0.01

Production date NA

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 NIL

REDASH

19/10/2020  09:26AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006208 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

CHEMICAL ANALYSIS IN CONSTRUCTIONA MATERIAL UNIT

Doc Ref.

Document Title:

Organization/Unit:

198742

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

SULPHATE CONTENT OF HARDENED CONCRETE

Request No:  EMTX-2020-1006208

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  25/10/2020  10:05AM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X100

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

19/10/2020  09:26AM

Double Mix

20410224

LL049625.00 pieces

PARAMETER RESULTS

AVERAGE SULPHATE AS SO3 (%) BY MASS 

OF HARDENED CONCRETE (CONC. BLOCK)

0.5

Colour NA

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS 1881-124 : 2015 cl. 12.2 ADD-06(2002) NIL

REDASH

19/10/2020  09:26AM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006208 and Verification Code: DJYN

or Scan the QR code below.

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 1

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

200546

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

MEASUREMENT OF ABRASION RESISTANCE (

WIDE WHEEL TEST)

Request No:  EMTX-2020-1006208

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  27/10/2020  01:29PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X100

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

22/10/2020  12:34PM

Double Mix

20410224

LL049625.00 pieces

PARAMETER RESULTS

PRODUCTION DATE NG

NOMINAL SIZE (mm) 200X100X100

TEST SIZE (mm) 150X100X100

COLOUR OF SAMPLE NG

RATE OF WHEEL REVOLUTION 75

CALIBRATION VALUE 20.0

SPECIMEN 1 2 3

LENGTH OF GROOVE (mm) 10.0 10.0 10.5

AVERAGE LENGTH OF GROOVES (mm) 10.0

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

BS EN 1338 : 2003 (E) ANNEX G AMD 16470 : 2006 NIL

MAABDULRAHMAN

22/10/2020  12:34PM

Remarks: - SAMPLING IS PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006208 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae



Report No: 

CONSTRUCTION MATERIAL LABORATORY SECTION 

STRUCTURAL PRODUCT UNIT

Doc Ref.

Document Title:

Organization/Unit:

198205

إدارة مختبر دبي المركزي

Dubai Central Laboratory Department

DM-DCLD-F-CM-0100

TEST REPORT

DETERMINATION OF WATER ABSORPTION OF 

PAVING BLOCKS.

Request No:  EMTX-2020-1006208

الوحدة التنظيمية:ة

عنوان الوثيقة: ح

رقم الوثيقة : ح

Contractor: 

Consultant: 

Project Name: 

Project No: Report Date:  22/10/2020  12:23PM

Location: FACTORY YARD

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)

BA-28

MANSOOR CONCRETE BLOCK INDUSTRY (L.L.C.)

DUBAI MUNICIPALITY

PAVING BLOCK RECTANGULAR SHAPESample Description: 

MANSOOR CONCRETE BLOCK INDUSTRY LLC (MACON)Source: 

TEST RESULTS

Nominal Size / Working Block Size L * T * H (mm) : 200X100X100

Receiving Date/Time: Lot Size: 

Sampling Date/Time: Lot Number:  

Sender No: Sample Size: 

Laying Date/Production Date: Material/Mix Type: 

05/10/2020  11:00AM

20/10/2020  08:48AM

Double Mix

20410224

LL049625.00 pieces

PARAMETER RESULTS

PRODUCTION DATE N.G

AGE AT TEST (DAYS) N.A

NOMINAL SIZE (mm) 200X100X100

COLOUR OF THE SPECIMEN GREY

SPECIMEN 11 12 13

WATER ABSORPTION (%) 3.2 3.0 2.9

AVERAGE WATER ABSORPTION (%) 3.0

Sampled By:

Sampled Brought By:

Sampling Method:

Test Method:

LINO M. LINGAO

CLIENT REPRESENTATIVE

DCL-IC-99

Test Method Variation:

Sampling Report No:

Testing Date:

Tested By:

DMS 001 PART 4 : 2016 ANNEX C NIL

EJMILLANA

20/10/2020  08:48AM

Remarks: - SAMPLING PERFORMED BY THE CUSTOMER

To verify this document please go to :

https://dclservices.dm.gov.ae/DCLServices/emtxrpt

Enter Document ID: EMTX-2020-1006208 and Verification Code: DJYN

or Scan the QR code below.

Date of Issue :  

General / عام                                      Level of Confidentiality  /  درجة السرية 

Rev No. : 2

Page 1 of 2

14/10/2019

This report shall not be reproduced except in full without approval of the laboratory.

PO Box 67, Dubai, UAE - Tel: (+971 4) 3369900 - Fax: (+971 4)3366399 - Email: labs@dm.gov.ae - Website: http://www.dm.gov.ae
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